
Optimization of Dissolved Air Flotation for Drinking Water Treatment

by

Benjamin James Bickerton

Submitted in partial fulfilment of the requirements
for the degree of Master of Applied Science

at

Dalhousie University
Halifax, Nova Scotia

August 2012

© Copyright by Benjamin James Bickerton, 2012



ii

DALHOUSIE UNIVERSITY

DEPARTMENT OF CIVIL AND RESOURCE ENGINEERING

The undersigned hereby certify that they have read and recommend to the Faculty of 

Graduate Studies for acceptance a thesis entitled “Optimization of Dissolved Air 

Flotation for Drinking Water Treatment” by Benjamin James Bickerton in partial 

fulfilment of the requirements for the degree of Master of Applied Science.
[...]
The BBWTP is located in Antigonish, Nova Scotia, and serves a growing 

population of as many as 12,000.  Site visits were conducted approximately bimonthly 

between May 2011 and June 2012 in order to collect data, observe plant processes, and 

discuss treatment issues with the plant operators.  

All data used in this chapter was collected from the SCADA system, which 

records 94 parameters of raw water quality, plant operating conditions and hydraulic 

information.  Large datasets were analyzed to identify relevant water quality and 

performance trends at the BBWTP.

4.2.1  Treatment Train

The BBWTP processes raw water drawn from a reservoir created by the damming 

of the James River, drawing from a watershed of approximately 40 km2 and bypassing an 

older treatment plant which utilized coagulation and direct filtration followed by 

chlorination.  A simplified process diagram showing the plant layout is displayed in 

Figure 4.1.  The BBWTP was commissioned in 1996, and consists of a flash mixer/flow 

splitter tank, dual flocculation and DAF clarification trains, three anthracite-sand rapid 

rate filters, a chlorine contact chamber (CCC) and clearwell, along with all the necessary 

pumps and instrumentation required to control and monitor important hydraulic and 

physicochemical water quality characteristics in the plant.  The plant is equipped with a 

SCADA system which allows online monitoring and manipulation of key plant processes.



43

Figure 4.1. Simplified process diagram of the BBWTP.

43



44

4.3  Results and Discussion
The BBWTP utilizes a reservoir created by the James River dam which has a total 

capacity of 116 million liters.  Figure 4.2 shows the dam at maximum capacity.

Figure 4.2. James River dam at maximum capacity.

4.3.1 Coagulation and Rapid Mix

Raw water is drawn from 7 meters below the top of the dam and enters the plant 

in a 16” diameter pipe which is connected to a flash mixer/flow splitter tank.  The plant is 

equipped to add soda ash (Na2CO3) or caustic (NaOH) as buffering agents as well as a

medium basicity polyaluminum chloride (PACl) coagulant near the base of the tank.  

Typical coagulant dosing ranges from 11 to 14 mg/L in the winter months (January to 

April) and 35 to 46 mg/L in summer (June to September).  Monthly average coagulant 

doses with one standard deviation are shown in Figure 4.3.



45

Figure 4.3. Monthly average coagulant dose at the BBWTP.

The rapid mix tank is 1.9 m3 and achieves 30 s of retention time during normal 

plant flowrates and 20 s at the design flow. Mixing intensity is quantified by the velocity 

gradient (G-value, s-1), which is calculated using the energy dissipation rate into the water 

as shown in Equation 4.1 (Droste, 1997).

G =  PV Equation 4.1

where  G = velocity gradient (s-1)
P = net power dissipated into the mixing chamber

= dynamic viscosity of water (temperature dependent)
V = volume of the mixing chamber

The BBWTP utilizes a 2 horsepower flash mixer, therefore G-values between 600 

to 800 s-1 are achieved at temperatures ranging from 0.5 to 20 °C assuming a mixer 

efficiency of 0.7 (AWWA, 2011). The recommended G-value for rapid mixing is 700 to 

0

10

20

30

40

50

60

C
oa

gu
la

nt
 D

os
e 

(m
g/

L
)



46

1000 s-1, although this value is less important when sweep flocculation is used as the 

dominant mechanism of coagulation (Droste, 1997; Amirtharajah & Mills, 1982).

The water flows up from the bottom of the rapid mix tank and spills over the top 

of two weirs.  The raw water inlet pipe and flash mixer tank are shown in Figure 4.4 and 

4.5. There is a streaming current meter (SCM) placed downstream from the flash mixer, 

which acts as a feedback mechanism indicating whether sufficient charge neutralization 

is occurring, and is the first instrument notifying operators of a significant change in raw 

water quality.  The streaming current (SC) is related to zeta potential, and is produced by

water flowing past fixed particles, which causes diffuse counter-ions to be removed 

outside the shear plane, as discussed in Section 2.4.2.2.  A current which results from the 

electric potential difference between the shear plane and the bulk solution is used to 

identify changes in particle surface charge, causing a change in required coagulant 

dosing. The pH is measured in the flash mixer, and the probe can be seen on the left side 

of Figure 4.5.  From the flash mixer, water is piped to one of two DAF trains, each 

consisting of two flocculation basins and a DAF clarifier.  



47

 

Figure 4.4. Raw water supply pipe leading to flash mixer tank.

 

Figure 4.5. Flash mixer showing flow over weirs.



48

4.3.2  Flocculation

Turbulent flow over the flash mixer weirs results in air entrainment and 

consequently large bubbles which surface in the first floc basins, causing foam to collect 

at the surface.  This can be seen in Figure 4.6 below. 

 

Figure 4.6. First floc basin with bubbles and surface foam.

The flocculation basins utilize vertical axis paddles which are designed to induce 

tapering G-values to allow floc growth.  The retention time in each basin at normal 

flowrates is approximately 12 minutes, with G-values reducing from approximately 65 s-1

to 35 s-1. This falls into the normal range of velocity gradients for flocculation in DAF 

pretreatment, with tapered G-values from 50 to 100 s-1 in the first flocculation basin and 

20 to 50 s-1 in the last flocculation basin (AWWA, 2011).  Total retention times and G-

values through the plant are shown in Table 4.1 for the maximum plant flowrate of 340 

m3/h and normal flowrate of 250 m3/h.



49

Table 4.1. Retention times and G-values for unit operations at the BBWTP.

Stage G-values Retention Time Gt/1000

Winter Summer Normal 
Flow

Maximum 
Flow

Rapid Mix 600 s-1 800 s-1 30 s 22 s 13 to 24
Floc Basin 1 60 s-1 65 s-1 21.1 mins 15.5 mins 41 to 61
Floc Basin 2 30 s-1 35 s-1 21.1 mins 15.5 mins 21 to 33
DAF Tank 32.6 mins 24 mins
Filter 11.2 mins 8.2 mins
Chlorine Contact 
Chamber 48 mins 38.3 mins

Clearwell 4.8 hours 3.5 hours
Total 7.0 hours 5.2 hours

4.3.3 DAF Clarification

After passing through the flocculation basins, the water flows into the bottom of 

the contact zone of the DAF clarification tank, where air saturated with water is injected 

to provide bubbles for floc attachment and flotation (a detailed description of the

recycle/saturator system is provided in Chapter 6).  The surface of the DAF clarifier at 

the contact zone and separation zone, showing both the rising whitewater (bubbles and 

floc-bubble aggregates) and accumulated sludge blanket (separated by the skimmer) can 

be seen in Figure 4.7.



50

Figure 4.7. Surface of DAF tank showing whitewater, skimmer and sludge blanket.

The skimmer rotates intermittently on operator adjusted timing and speed in order 

to allow thickening and prevent disruption of the sludge blanket.  The floating sludge 

blanket is pushed into a waste trough and clarified water is drawn from perforated pipes 

spread along the bottom of the DAF tank.  This water then overflows an exit weir into 

filter supply pipes.  The DAF exit weir can be seen in Figure 4.8.



51

Figure 4.8. DAF tank exit weir overflowing to filter supply pipe.

4.3.4  Filtration

There are three rapid sand filters to provide sufficient filtering capability for high 

raw water flowrates even while backwashing.  Each filter is composed of media as shown 

Table 4.2.

Table 4.2. BBWTP filter media composition listed from top to bottom.

Material Material Size Depth
Anthracite coal 1 mm 450 mm
Sand 0.45 mm 300 mm
Gravel ¾” x ½” 50 mm
Gravel ¼” x ¾” 50 mm
Gravel 1/8” x 1/16” 50 mm
Gravel ¼” x 1/8” 50 mm
Gravel ½” x ¼” 50 mm
Gravel ¾” x ½” 50 mm

Typical dual-media filter beds are composed of 0.46 to 0.76 m of anthracite coal 

atop 0.15 to 0.3 m of sand; therefore the BBWTP has a fairly thin layer of anthracite atop 

a fairly thick layer of sand (AWWA, 1997).  The filters are equipped with nozzles along 



52

the bed of the filter which allow for air scouring prior to backwash cycles.  Typically air 

scouring is performed for 3 to 4 minutes before backwashing begins.  

The relative removal of colour and turbidity from the DAF clarifier and filters can 

be seen in Figure 4.9, comparing a grab sample of raw water, DAF effluent and finished 

water from the plant during conditions of elevated raw water colour and turbidity where 

good plant performance was maintained. It can be seen that when the plant is performing

well, a large percentage of turbidity and colour is removed in the DAF clarification stage 

with the filter acting as more of a polishing step.  While filtration is often considered to 

be the most important unit operation in a WTP, it is apparent that well adapted chemical 

conditioning and DAF clarification will provide the majority of contaminant removal, 

allowing the filter to run for a longer period of time and reducing backwash water volume 

requirements.

Figure 4.9. Visual comparison of raw water, DAF effluent and finished water.



53

4.3.5  Disinfection

After filtration, water is piped to the CCC where chlorine gas is injected at the 

inlet of the CCC and caustic soda is added at the outlet to increase the pH to within the 

Guidelines for Canadian Drinking Water Quality (GCDWQ) acceptable range of 6.5 to 

8.5 (Health Canada, 2010).

According to the Nova Scotia Treatment Standards for Municipal Drinking Water 

Systems, the BBWTP distribution system must achieve a CT ratio of 1 as determined by 

a 0.5-log log inactivation of Giardia protozoans (Nova Scotia Environment, 2012).  The 

CT concept is explained by Equations 4.2 and 4.3.

CTactual = Free Chlorine (mg/L) · Retention Time (min) · Baffling Factor Equation 4.2

                              CT Ratio = CTactual/CTrequired Equation 4.3

The baffling factor is used in CT calculations to account for short circuiting 

within the chamber.  Baffling factors range from 0.1 for an unbaffled basin with low 

length-to-width ratio to 1.0 for a plug flow basin with a length-to-width ratio greater than

10:1 (Nova Scotia Environment, 2012).  The BBWTP CCC contains serpentine intra-

basin baffles and an outlet weir, corresponding to a baffling factor of 0.7.   

Using the CT tables provided in the Nova Scotia Treatment Standard for 

Municipal Drinking Water Systems (Nova Scotia Environment, 2012), which provide 

CTrequired values, along with the design specifications of the BBWTP CCC, Figure 4.10 

illustrates the chlorine residual required at various pH levels at a minimum water 

temperature of 0.5° C.



54

Figure 4.10. CT achieved in BBWTP chlorine contact chamber at 0.5 °C.

The typical pH in the CCC will be similar to the flash mixer pH, as there is no 

chemical addition in the unit operations between the flash mixer and contact chamber.  

The actual pH will likely be slightly less than the rapid mix pH, as the chlorine addition 

will slightly depress pH.  Typically, the rapid mix pH in the plant is between 6.0 and 6.5, 

and so a free chlorine residual of 1.2 mg/L at the outlet of the CCC is required at a 

temperature of 0.5 °C.  At warmer temperatures, this required concentration will 

decrease, as chlorine disinfection efficacy increases with water temperature.

Water exiting the CCC then flows to the clearwell, from which water is pumped 

to the distribution system or used in backwashing of the filters.

4.3.6 Source Water Quality

Data collected from online SCADA measurements, daily operator log sheets and 

quarterly general chemical analysis reports was used to analyze the normal raw water 

0

1

2

3

0.4 0.6 0.8 1 1.2 1.4 1.6 1.8 2 2.2 2.4 2.6 2.8 3

C
T

 R
at

io

Free Chlorine Residual, mg/ L
6 6.5 7 7.5 8 8.5 9 CT Ratio = 1pH



55

quality, seasonal variation in water characteristics and, of particular interest, the typical 

rate and extent of raw water quality degradation during stormwater runoff events. 

Monthly pH measurement averages of raw water, taken daily at the BBWTP, are 

shown in Figure 4.11.

 

Figure 4.11. Monthly average raw water pH at the BBWTP, January 2010 to May 2011.

The raw water pH was found to remain relatively constant from 6.4 to 6.7 

between January 2010 and May 2011.  This source water to the BBWTP can be 

characterized as being slightly acidic, though this pH is actually above average for 

surface waters in Nova Scotia (Underwood et al., 1987).  Alkalinity titrations of samples 

taken from the BBWTP yielded values less than 10 mg/L as CaCO3, which is extremely 

low and typical of most surface waters in Atlantic Canada.

5.8

6.0

6.2

6.4

6.6

6.8

7.0

R
aw

 W
at

er
 p

H



56

Daily turbidity and apparent colour measurements taken from January 2010 to 

May 2011 are presented in Figure 4.12.

 

Figure 4.12. Daily raw water turbidity and apparent colour at the BBWTP, January 2010 
to May 2011.

A similar pattern can be seen in turbidity and colour measurements, with the 

highest spikes in turbidity and colour occurring in the summer months.  The correlation 

between turbidity and apparent colour was examined using Minitab. The Pearson 

correlation coefficient was found to be 0.777 (p<0.01).  This shows a strong correlation 

between turbidity and colour, as was expected.  Based on this data, collected over a 17 

month period, both raw water turbidity and apparent color were found to be highest 

during the summer months (June to September) and lowest during the winter months 

(January to April).  The monthly averages for apparent colour and turbidity are plotted 

0

50

100

150

200

250

300

0

2

4

6

8

10

12

14

A
pp

ar
an

t C
ol

ou
r 

(C
U

)

T
ur

bi
di

ty
 (N

T
U

)

Raw Water Turbidity Raw Water Colour



57

below in Figure 4.13 and confirm that average raw water turbidity and colour increase 

during the summer months, possibly due to rainfall/runoff events.

 

Figure 4.13. Monthly average raw water turbidity and apparent colour at the BBWTP, 
January 2010 to May 2011.

Results of quarterly chemical analysis of raw water at the BBWTP have been 

compiled in Table 4.3.

0
20
40
60
80
100
120
140

0

1

2

3

4

5

A
pp

ar
en

t C
ol

ou
r 

(C
U

)

T
ur

bi
di

ty
 (N

T
U

)

Average Apparent Colour Average Raw Water Turbidity



58

Table 4.3. BBWTP raw water general chemical analysis, 2006 to 2011.

Analyte Unit Result (# of tests) Analyte Unit Result (# of tests)
Total Alkalinity as CaCO3 mg/L 6.6 +/- 7 (19) Nitrate mg/L 0.12 +/- 0.1 (16)
Aluminum μg/L 110 +/- 94 (18) Nitrate + Nitrite mg/L 0.12 +/- 0.1 (19)
Ammonia mg/L ND (4) Nitrite mg/L ND (16)
Antimony μg/L ND (18) Nitrogen mg/L ND (19)
Arsenic μg/L ND (18) Orthophosphate μg/L 0.5 +/- 5 (19)
Barium μg/L 12.6 +/- 3.5 (18) pH 6.8 +/- 0.4 (19)
Benzene mg/L ND (1) Phosphorus mg/L ND (16)
Beryllium μg/L ND (18) Potassium mg/L 0.36 +/- 0.1 (19)
Bismuth μg/L ND (18) Selenium μg/L ND (18)
Boron μg/L 0.3 +/- 3 (18) Silica (SiO2) mg/L 4.85 +/- 1 (18)
Cadmium μg/L ND (18) Silver μg/L ND (18)
Calcium mg/L 2.9 +/- 1.9 (19) Sodium mg/L 4.2 +/- 1.19 (19)
Carbon Tetrachloride μg/L ND (1) Strontium μg/L 11.4 +/- 6.5 (18)
Chloride mg/L 5.3 +/- 3 (18) Sulphate (SO4) mg/L 1.2 +/- 2 (18)
Chlorobenzene μg/L ND (1) Tetrachloroethene μg/L ND (1)
Chromium μg/L ND (18) Thallium μg/L ND (18)
Cobalt μg/L ND (18) Tin μg/L ND (18)
Colour CU 20.8 +/- 19.5 (19) Titanium μg/L 1.3 +/- 2 (18)
Conductivity μS/cm 44.4 +/- 19.5 (19) Toluene mg/L ND (1)
Copper μg/L 5.5 +/- 11.5 (19) Total Dissolved Solids mg/L 25 (1)
Fluoride mg/L ND (19) TOC mg/L 2.1 +/- 1.75 (19)
Iron μg/L 193 +/- 179 (19) Uranium μg/L ND (18)
Lead μg/L 0.17 +/- 0.85 (18) Vanadium μg/L ND (18)
Magnesium mg/L 0.8 +/- 0.35 (19) Vinyl Chloride μg/L ND (1)
Manganese μg/L 31.1 +/- 42.2 (19) Xylenes mg/L ND (1)
Mercury ng/L 1.2 +/- 1.1 (19) Zinc μg/L 19.9 +/- 21 (19)
Molybdenum μg/L ND (18) Total Coliform CFU/100mL 100 (1)
Nickel μg/L 0.22 +/- 1 (18) E. Coli CFU/100mL 3 (1)